DR. COLLEEN EBERSOHN MS. JANET EBERSOHN

N >

g«\\ C O O u e PhD Univ. Pretoria Bsc. Hons. Environmental Management
ENV'RONMENTAL CONSULTANCY Cell:072 222 6013 Cell: 082 557 7122

REGISTRATION NO. 1998/031976/23 i .
e-mail: ebersohn@cyberperk.co.za e-mail: janet@ecoroute.co.za

REVISED DRAFT BASIC ASSESSMENT
REPORT

FOR

The Proposed Construction of a Residential Dwelling and Four Self
Catering Guest Cottages on Erf 2003, Wilderness, Western Cape

In terms of the
National Environmental Management Act, 1998 (Act No. 107 of 1998),
and the Environmental Impact Assessment Regulations, 2014 (as amended).

PREPARED FOR: WENTZEL CHRISTOFFEL COETZER

PREPARED BY: ECO ROUTE ENVIRONMENTAL CONSULTANCY

[...]
Permit(s) / license(s) / exemption notice, agreements, comments from State
Department/Organs of state and service letters from the municipality.
Appendix E1: Final comment/ROD from HWC v
Appendix E2: Copy of comment from Cape Nature v
Appendix E: Appendix E3: Final Comment from the DWS/ BOCMA v
Appendix E4: Comment from the DEA: Oceans and Coast N/A
Appendix E5: Comment from the DAFF v
Appendix E6: Comment from WCG: Transport and Public
Works
FORM NO. BAR10/2019 Page 5 of 78




Appendix E7:

Comment from WCG: DoA

Appendix E8:

Comment from WCG: DHS

Appendix E9:

Comment from WCG: DoH

Appendix E10:

Comment from DEA&DP: Pollution
Management

Appendix E11:

Comment from DEA&DP: Waste Management

Appendix E12:

Comment from DEA&DP: Biodiversity

Appendix E13: Comment from DEA&DP: Air Quality N/A
Appendix E14: Comment from DEA&DP: Coastal N/A
Management
To be
Appendix E15: Comment from the local authority included in
Final BAR
Comment
. . Confirmation of all services (water, electricity, from.”.‘e .
Appendix E16: . municipality
sewage, solid waste management) will be
obtained
To be
Appendix E17: Comment from the District Municipality included in
Final BAR
Appendix E18: Copy of an exemption notice N/A
Appendix E19 Pre-approval for the reclamation of land N/A
Proof of agreement/TOR of the specialist Tolbe
Appendix E20: R g P included in
studies conducted. .
Final BAR
To be
Appendix E21: Proof of land use rights included in
Final BAR
Appendix E22: Proof of public participation agreement for N/A

linear activities

Public participation information: including a copy of the register of
1& APs, the comments and responses Report, proof of notices,
advertisements and any other public participation information as is

Appendix F: - v
required.
Newspaper advertisement and proof of notification of I& APs will be
included in the Final BAR.
Appendix G: Specialist Report(s) v
Appendix H: EMPr v

FORM NO. BAR10/2019

Page 6 of 78




Appendix I Screening tool report v
Appendix J: The impact and risk assessment for each alternative v
Need and desirability for the proposed activity or development in
Appendix K: terms of this Department’s guideline on Need and Desirability (March v
2013)/DEA Integrated Environmental Management Guideline
Any other attachments must be included as subsequent
Appendix L appendices v

Letter from attorney re HOA

FORM NO. BAR10/2019

Page 7 of 78




SECTION A: ADMINISTRATIVE DETAILS

Highlight the Departmental
Region in which the intended
application will fall

CAPE TOWN OFFICE: GEORGE OFFICE:

REGION 1 REGION 2
REGION 3
(City of Cape (Cape Winelands (Central Karoo District &
Town, District & Garden Route District)

West Coast District Overberg District)

Duplicate this section where
there is more than one
Proponent

Name of Applicant/Proponent:
Name of contact person for
Applicant/Proponent (if other):
Company/ Trading name/State
Department/Organ of State:
Company Registration Number:
Postal address:

Wentzel Christoffel Coetzer & Wessel Philippus Wessels

Wentzel Christoffel Coetzer

N/A

N/A

PO Box 26 Groot Marias

Postal code: 2850

Postal address:

Telephone:
E-mail:
Quallifications:

EAPASA registration no:

Telephone: | N/A Cell: +26 771 306 763
E-mail: | wentzel@work.co.bw Fax: 086 402 9562
Company of EAP: | Eco Route Environmental Consultancy
EAP name: | Samantha Teeluckdhari

PO Box 1252

Sedgefield Postal code: 6573

Cell: 072 773 5397

samantha@ecoroute.co.za | Fax: 086 402 9562

BSS Geography and Environmental Management

2023/6443

Duplicate this section where
there is more than one
landowner

Name of landowner:

Name of contact person for
landowner (if other):

Postal address:

Telephone:
E-mail:

Wessel Philippus Wessels

Wessel Philippus Wessels

PO Box 26 Groot Marias

Postal code: 2850

N/A Cell: +26 771 306 763

wentzel@work.co.bw Fax: N/A

Name of Person in control of
the land:

Name of contact person for
person in control of the land:
Postal address:

Telephone:
E-mail:

Christoffel Coetzer & Wessel Philippus Wessels

Wentzel Christoffel Coetzer & Wessel Philippus Wessels Wentzel

PO Box 26 Groot Marias

Postal code: 2850

N/A Cell: +26 771 306 763

wentzel@work.co.bw Fax: N/A

Duplicate this section where
there is more than one
Municipal Jurisdiction
Municipality in whose area of
jurisdiction the proposed
activity will fall:

Contact person:

Postal address:

Telephone
E-mail:

George Municipality

Clinton Peterson

P.O.Box 19

George Postal code: 6530
044 801 9477 Cell:
Cpetersen@george.gov.za | Fax: N/A

FORM NO. BAR10/2019

Page 8 of 78




SECTION B: CONFIRMATION OF SPECIFIC PROJECT DETAILS AS INLCUDED IN THE

APPLICATION FORM

1. IT?cli?-e proposed development (please New v £ .
2. Is the proposed site(s) a brownfield or greenfield site? Please explain.

Greenfield as there is no existing infrastructure on site.

For Linear activities or developments This is not a linear development

3.6. | Starting point co-ordinates for all alternatives

Latitude (S) 33° 59 35*
Longitude (E) 22° 33 44"
Middle point co-ordinates for all alternatives

Latitude (S) 33° 59 37"
Longitude (E) 22° 33 43"
End point co-ordinates for all alternatives

Latitude (S) 33° 59 36"
Longitude (E) 22° 33 45"

4. Other developments

4.1. | Property size(s) of all proposed site(s): 28135,6m?2

4.2. | Developed footprint of the existing facility and associated infrastructure (if applicable): N/A

43 Development footprint of the proposed development and associated infrastructure size(s) for all Approx.
| alternatives: 1105m?

44 Provide a detailed description of the proposed development and its associated infrastructure (This must include

details of e.g. buildings, structures, infrastructure, storage facilities, sewage/effluent treatment and holding facilities).

Erf 2003 is currently vacant and zoned as open Space lll.

Preferred Alternative:

Proposed Development: Buildings and Structures:

footprint 560m?

> 1 x main dwelling house of 200 m? with a deck of 175m? and a 30m? swimming pool = Total footprint 405m?
> 4 x self-catering 2-storey eco-tourism free-top pods of 98m? each with a 42m? deck for each unit = Total

FORM NO. BAR10/2019

Page 9 of 78



Proposed Development: Infrastructure:

» There will be designated parking areas in the northwestern section of the property that also makes
provision for a total of 8x vehicles = Total footprint 337m?

» From the parking areas and the main dwelling house, there will be wooden decking walkways 0.5m
above the forest floor meandering through the trees to the pods, hence no roads will be developed
on the property = Total footprint 194m?2

> Service infrastructure will be connected to walkways where possible — this will decrease the volume
of earth being excavated.

Proposed Water Supply (as per the Engineering Services Report, 6 July 2022 - Appendix G)

The water demand for the development is calculated (in accordance with the Guidelines for
Human Settlement Planning and Design) as follows:

WATER DEMAND
DEVELOPMENT Units 1] Area I TOTAL | TOTAL
unit/ | (m?) | 100m? | (Vd) (Iis)
day
Main House 1 1000 1000 0.012
Cottages 4 800 3200 0.037
TOTAL 4 200 0.049
Annual Average Daily Demand (AADD) 42001d
0.0491/s
Peak Factor 40
Peak Demand 16 800 I/d
0.194 l/s

Figure 1: Water demand taken from the Engineering Services Report

From a fire water requirement perspective, the site is classified as low risk, therefore a minimum total water
flow of 15 /s will be required for a design period of one hour.

There is an existing municipal 50mm Class 12 uPVC pipe located on the western side of Remskoen Street.
Refer to Annexure B of the above-mentioned report for the position.

It is proposed that a 25mm connection is made to supply the proposed development with both domestic
and fire water.

The internal water reticulation network of the proposed development must comply with the minimum
specification as given in the Red Book - Guidelines for Human Settlement Planning and Design and the
minimum standards of George Municipality.

Proposed Sewage Treatment Plant

Currently there is no sewer reficulation in close proximity to the site.

The applicant will not be using the system proposed by the engineer. Instead, the applicant has opted for a
more environmentally friendly system which is a closed sewage freatment system referred to as the Clarus
Fusion® by Re Source Water Solutions.

The process sequence promotes good nitrification, denitrification, and biological phosphate removal, with
foreign solids removal at the head of the works and final disinfection available in an Ultraviolet lamp process
or chlorine. Interlinked stages in the process include anaerobic sedimentation settling, anoxic secondary
settling, aerobic oxidation, final clarification, and disinfection, with electrical control monitoring of the
system. Recirculation and backwashed sludge return via the bio ball filter material and floating media bed
re-invigorates the bacterial action by returning circulation from the clarifier to the sedimentation chamber
and backwashing from the aerobic bioreactor to the primary settler (Re Source Water Solutions).

FORM NO. BAR10/2019 Page 10 of 78



Backwash line and

Recirculation Line Sludge return

Lid

Outlet 110mm
(Effluent)

Clarifier
Inlet 110mm

Floating
Media

Tank Bed

(fibre glass)

Aerobic chamber
“Fluidized Bod™
Filter material Invigorates aerobic
(bio balls) bactenia

Sedimentation
Chamber
(Anaerobic zone)
Separates bulk solid
and grease waste Anoxic Chamber
Organisms adhere to fixed
filrn media and digest waste

Figure 2: Diagram of the Clarus Fusion® system as per document from Re Source Water Solutions

The system provides optimised nitrification and effluent quality to a standard that meets the requirements of
the South African Department of Water Affairs and sanitation (DWS) for the release of such treated effluent
back into the environment to meet the General Limit Values (GLV) in terms of Section 9 of the National
Water Act No. 36 of 1998 (Re Source Water Solutions).

4’\ s S

T, pallic A AN

Figure 3: Clarus Fusion® installation at De Hoop Nature Reserve

Re Source Water Solutions - Very little tfreated effluent water will be produced, and it will be pumped to
irrigation storage and re-used. The property owner will have a sprinkler system that can disperse the water
intfo the surrounding forest.

BOCMA have confirmed that a General Authorisatfion registration for Activity 21 (e) is required.

Stormwater:
According to the Engineering Services Report, 6 July 2022 (Appendix G) —

The addition of the main house and the coftages, will have a minimal impact in terms of additional hard
areas (less than 4%) and the stormwater runoff generated from site.

It proposed that as far as possible, roof water is gathered and stored in Jo-Jo Tanks at each of the cottages
and the main house. From these fanks overflows will be provided onto a stone pitched base (Tm x Tm x 0.2m
thick), acting as energy breaker, before the stormwater dissipates into the surrounding forest.

FORM NO. BAR10/2019 Page 11 of 78




Proposed Fencing:

The proposal also entails fencing the property along the western boundary with Clear-Vu fencing for safety
of tourists and the owners. No physical boundaries will be erected along the property boundaries as per
requirements from George Municipality restricting the movement of natural fauna. The remainder of the
property will be preserved in its natural state.

NOTES
1. Sze: ond dimensions are approdmate and
subject to final survey
2. For Property data - Reder SGI730/95
3. Property Size=28135na
. Helght of Pods =
5. Bullding Foolprint:

Main House: 200m*
Main House Deck 175m*
Main Howse Pool: 30m*
£x Tourkt Accomm [4£¢ OBmM® 392m*
4x lourst Acc Decks [4x 42m¥% 210m*
| Parking Area: 337m*
Sogrd Walk 194m*

[roraasea  viosm]

. Development Paramefers:

Cover 3.58%
Haight: £ 5m gbove NG ma
Suiiding Lines 23m- 148m
Parking Provided B bays

PLAN 2

SITE DEVELOPMENT PLAN
(Preferred Alternative)

WILDERNESS ERF 2003

Figure 4: Preferred Alternative

Alternative 1
Proposed Development: Buildings and Structures:

» 1 xmain dwelling house of 200 m? with a deck of 175m? and a 30m? swimming pool = Total footprint
405m?
> 5 xself-catering 2-storey tree-top pods of 98m? and each with a 42m?2 deck = Total footprint 700m?

FORM NO. BAR10/2019 Page 12 of 78



Proposed Development: Infrastructure:

> There will be a designated parking area along the eastern boundary of the property that will also be
accessed from the current servitude road in the northeastern corner of the property (Gate#2) and
makes provision for 10x parking bays. The parking bays accessed from Gate#1 makes provision for
4x parking bays = total footprint 762m?2

» From the parking areas and the main dwelling house, there will be wooden decking walkways 0.5m

above the forest floor meandering through the trees to the pods = total footprint 322m?2
Proposed Water Supply:
The proposed will be as per the Engineering Services Report, 6 July 2022 - Appendix G.
Proposed Sewage Treatment:
The proposal will allow for a conservancy tank as no municipal sewer connection is available in the area.
As per the Engineering Services Report, 6 July 2022 (Appendix G):

Due to the fopography of the site, sewerage collection frucks will be unable to access the site. It is therefore
proposed that a conservancy tank with a pump system and 110mm rising main is installed. This will pump
sewerage from the lower lying (secondary conservancy tank) to the primary conservancy tank, located on
the property boundary along Remskoen Street.

Inline the SANS 10400 P requirements, the size of the conservancy tanks will be 5.1m3 requiring to be serviced
every alternate day.

The internal sewer reticulation network of the proposed development must comply with the minimum
specification as given in the Red Book - Guidelines for Human Settlement Planning and Design and the
minimum standards of George Municipality.

FORM NO. BAR10/2019 Page 13 of 78



. Sizes and dimensions are cpproximate and
subject to final survey

. For Property dala - Refer SG7730/95

. Property Size = 28135ha

. Building Foolprint:

Main Howse: 2000y
Main Howse Deck 175m7
Main Howsa Pool: 30nmy
Sx Jouds Accomm {4x P8a’] 490y

TotALAREA  1105m’]

. Development Parameters

Coveroge 3.95%
Height: B.5m ghove NGL magx
Bulding Lines 108m - 127m
Parking Reguitement NIA
Parking Provided 10 bays

PLAN 3 50m G"‘Wcl)s‘:"e 50m 217&%;;;;;;
SITE DEVELOPMENT PLAN £ miumon
G ) WILDERNESS ERF 2003 o

Figure 5: Alternative 1 Layout

Alternative 2 - as proposed by DFFE Foresty, SANParks, CapeNature and WALEAF (please see Comments and
Response Report Appendix F):

An alternative development option may be to omit the free-top pods and increase the disturbance
footprint of the main dwelling to accommodate a single guest house.

Services proposed:

» Sewage will be accommodated by way of a conservancy tank.
Water provision - It is proposed that a connection is made to the existing municipal pipeline located

on the western side of Remskoen Street to supply the proposed development with both domestic

and fire water.
>  Electricity provision will be made by means of municipal connection (if available).

Infrastructure:

FORM NO. BAR10/2019 Page 14 of 78



» Deck and a 30m? swimming pool.
» There will be designated parking areas in the northwestern section of the property that also makes

provision for a total of 10x vehicles.
» The exact size of the house has not been decided upon at this stage; however, it will need to
increase to accommodate the same number of guests as Alternative 1.

Impacts are assessed later in this report.

4.5. | Indicate how access to the proposed site(s) will be obtained for all alfernatives.
Access to Erf 2003 is obtained from the existing access servitude that runs over Hoekwil Erf 317 & the existing
access servitude road that runs over Wilderness Erf 2002 as indicated on the SG diagram extracts below.

Hoekwil Erf 317 \/E’ Wilderness Erf 2002

Figure 6é: Existing Servitudes (Marike Vreken Planning Report, October 2023)